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FIRM:

ORDER: PO5378 ORDER GONFIRMATION : 206807

HEAT N. of PCS UIATERIAL DESCITIPTION MATERIAL GRADE

63352 FORGED F|OUND PEELED I]ARS 017"

Lb5 10d54,3:29 x 13,03478 feet
Lhl 11422,159 x 14.31759 feet

31 6^t1 0L
uNs s31600 /S31603

3Sl Fev.5.4
ASTM A276-17
ASTM A479.18
ASTM A484-it8

ASME Code Soc.ll Part. A SA4Z9.17
AMS s653H

,AMS OOS 783D Cond-A
AMS 5A{8M

AMS 5-220 3"t6
NACE MR 0.t03-2015

NACE MR 0175/tSO 15156-2015/ol,l, / ''
H.T. CONDITION: Solution annealed lO50"C (8tr) + waterquenched

HEAT ANALYSIS

c Mn si P s Cr NI Ulo Cu Sn (ppm)

0,014 1,7:l 0,44 0,029 0,0214 16.6ti 10,84 124 0,433 79

Ca AI V Ti w Ta /{s (ppm) Cio Nb Pb (ppm)

0,0042 0,009 0,057 r0,003 0,050 0,0018 5l 0,1117 0,u2 <20

B N Zr Sb Fe PRE Ferrlt6 {70) ASTM Ett62 Graln slzo ASTM E1 12

0,0003 0,067 5

TES RESUI-TS ON ACTUAL BAR I'FOLUNGATIONI

Temp.
rcl

Dlrectlon Rpo,z

rKsn
Rm

rKsil
A

laol
z

ta/o1

l(V (lo x ro mm)

rJI
Hatdneaa

RT L 42 78 59,2 6O,1 HBw 162

-T HR"-r,
Sts€lmaking process E.A.F. + A.O.D, retlnlno
\o weldlng p€rtomed on malerial

Valerlal lree from Mercury contamination

Vat€rial insp€cled wilh a gamma sp€ctroffretsr and ''r/ilh no ladbactivs contamrinetlon beyond the limite provided for
by lha Eu-Ftadiaiion Proleclton 122- cE:tll I , wh€n rol€vant

Vechaniml t€sts perform€d according to A,STM 4370-17a (g12,5mm.srlmm length) + ASTM EtO..1Z + ASTM E1B-tEa
:orrosion lest accoiding lo ASTM A262 Pt.E satisfactory p€domed
]hemical aralysis and mechanical prop€rl as accoKling to ASTM A182.18a-ASiME SA182-17 (F3tGF316L) - AS'rM A193-17 -

{SME SA193-17 (Crad€ BBM Class 1)

lountry of melt and co!ntry of mmufacturr: ltaly
ltalfond ls in compliame with OFARS ragulalion 252.225-',tO17

Forglng ratio 3,1 : l
PMI osrlormsd
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CERTIFICA'trE OF:QUALITY AND MATERIAL TESTING

MICROGRAPHIC EXAIII I NATION

INSPECTION CERTIFICATE N. MEI43i64 DATE : 05/1218
ecrydlng to IEN l020it.3,l

FIRM:

ORDER: PO5378 ORDER CONFIRMATION: 206807

HEAT I N. of PCS MATERIAL DESiCHI P-'I'I ON MATERIAL GRADE

FORGEE) ROUND PEELED SARS 01 7' 31 6131 6L
uNs s31600 /S31603

SS1 Rev.s.f
ASTM A27&17
ASTM A47$.18
ASTM A48+18

ASME Code S€c.ll Part. A SA479-1'z
AMS 5653H

AMS QOS 763D cond.A
AMS 5648M

AMS 5-7720 316
NACE MR 01(xl-2o15

NACE MR 0175/tSO .t5156-2015

LIs 10454,329 x 13,03478i leet
l.-bs 1 1422,'159 x 14.31 759, leet

H.T, CONDITION: lliolution annealed 1050"C (8h) + waler quenched

MICIROGRIAPHIG EXAMINATION - MID RADIUS

Magnificalion: 1O0 x
Elchingr electrolilfc, Oxalic Acid 3!':20s according to ASTiI 8407

RESULT: OmoEeneoue structurc fnee fromr detramental pharseg and precipttateE

SURVEYOFS CUSTOMER II{SPECTION ITALFoND S.p.A.
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CERTIFICA]TE OF OUALITY /[ND MATERIAI- TESTING

MACROGRAPHIC EXAII/IINATION

fNSPECTIOFI CERTIFICATE: N. MEz 4364 DATE : 05l1U1e
ao@rdtng ro EtN 10204.3.1

FIRM:

ORDER: PO5378 C'RDER CONFIRMATION: 206807'
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ecs MATERIAL DESCRIPTION MATER]AL GRADE

63352 FORGEEI ROIJND PEELED BARIS O17

Lbs t0454,329 x 13,03478 feet
t-bs | 1 422,159 x 'l 4,31 759 leet

31 6/31 6L
uNs s31600 /s31603

SS1 Rev,S,tl
ASTM A276-17
ASTM A479-18

ASTM 4481-18
ASIUE Cod€ Sec,ll Part. A SA479-17

AMS 5653H
AMS OOS 763D Cond.A

AMS 5648M
AMS S-7720 316

NACE MR 0103-2015
NACE MR 0175/rSO 15156-2015

H.T. CONDITION : Solution annealed 1050"C (Sh) + water quencl'red

MACROGRAPHIC HXAMIINATION

Etching: Aquaregi;r

SUBVEYORS CUSTOMER INSPECTION : ITALFONo S.p.A.
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